

MAS Certified Green® Certificate of Compliance Low-Emitting Materials



Awarded to: **PID FLOORS OF NEW YORK, NY**
5 West 20th Street; Zip Code: 10011

Category: Construction Material - Flooring
Cert. Scheme: VOC Emissions

Accredited Standards & Test Methods: California Dept. of Public Health Standard Method v1.2 *classroom & private office*

*Conforms With Criteria of MAS Certified Green® Program
LEED v4.1 ID+C, BD+C *low-emitting materials*
TVOC Emissions at 14-days *low-emitting materials*
CHPS 2019 Core Criteria 3.0 EQ C6.1.2 *0.5 mg/m³ or less*
flooring systems

Certified Products: Flooring Products Bracket
(see page 2 for list of certified products)

Test Date: May 21, 2021 Report No.: 2100341 Certificate No.: MAS2100341-R1

Valid: May 2021 to September 2022



Testing Cert. # 2925.01
Product Cert. # 2925.02

Product Certifier, MAS Certified Green CT

Laboratory Testing by [Materials Analytical Services, LLC](#) - ISO/IEC 17025:2017
3rd Party Product Certification by [MAS Certified Green®](#) - ISO/IEC 17065:2012
*outside of A2LA accreditation scope

Page 1 Of 2

3945 Lakefield Ct. · Suwanee, Ga. · 770-866-3206 · <http://www.mascertifiedgreen.com/>

MAS Certified Green® Certificate of Compliance Low-Emitting Materials



Awarded to: **PID FLOORS OF NEW YORK, NY**
5 West 20th Street; Zip Code: 10011

Certified Products:

Flooring Products Bracket

Liberty Collection

<i>Belpre</i>	<i>Coshocton</i>	<i>Goodview</i>	<i>Marietta</i>	<i>Pelican</i>	<i>Sacramento</i>	<i>Topeka</i>
<i>Berea</i>	<i>Cuyahoga</i>	<i>Hartford</i>	<i>Montgomery</i>	<i>Perrysburg</i>	<i>Salon</i>	<i>Truman</i>
<i>Bradenton</i>	<i>Defiance</i>	<i>Hopkins</i>	<i>Moraine</i>	<i>Phoenix</i>	<i>Salt Lake</i>	<i>Trumbull</i>
<i>Brunswick</i>	<i>Deland</i>	<i>Juneau</i>	<i>Munroe Falls</i>	<i>Pique</i>	<i>Sebring</i>	<i>Tuscarawas</i>
<i>Chardon</i>	<i>Denver</i>	<i>Linea</i>	<i>Norwalk</i>	<i>Providence</i>	<i>Steubenville</i>	<i>Vandalia</i>
<i>Circleville</i>	<i>Elyria</i>	<i>Little Rock</i>	<i>Ocala</i>	<i>Rendville</i>	<i>Stewartville</i>	<i>Wellston</i>
<i>Clayton</i>	<i>Fayette</i>	<i>Macedonia</i>	<i>Orrville</i>	<i>Rosemount</i>	<i>Stuart</i>	<i>Willoughby</i>
<i>Columbiana</i>	<i>Findlay</i>	<i>Madrid</i>	<i>Pataskala</i>	<i>Rossford</i>	<i>Tallahassee</i>	<i>Wyandot</i>

Foundation Line

<i>Adore</i>	<i>Charm</i>	<i>Flame</i>	<i>Impress</i>	<i>Pearl</i>	<i>Smoked Oak</i>	<i>Vintage</i>
<i>Affection</i>	<i>Charm-Ravno</i>	<i>Glory</i>	<i>Inspire</i>	<i>Promise</i>	<i>Stone</i>	<i>Walnut</i>
<i>Avant Garde</i>	<i>Cinnamon</i>	<i>Grace</i>	<i>Miracle</i>	<i>Sand</i>	<i>Sunset</i>	<i>Wave</i>
<i>Believe</i>	<i>Design</i>	<i>Graffiti</i>	<i>Naturale</i>	<i>Sensation</i>	<i>Tide</i>	<i>Whisper</i>
<i>Cantata</i>	<i>Devotion</i>	<i>Hope**</i>	<i>Old</i>	<i>Sophistication</i>	<i>Treasure</i>	<i>Wonder</i>
<i>Cappuccino</i>	<i>Feeling</i>	<i>Hope-Ravno</i>	<i>Peace</i>	<i>Slate</i>	<i>Urban</i>	

** Product tested as representative exemplar of products listed above.

Test Date: May 21, 2021

Report No.: 2100341

Certificate No.: MAS2100341-R1

Valid: May 2021 to September 2022



Testing Cert. # 2925.01
Product Cert. # 2925.02

Product Certifier, MAS Certified Green CT

Laboratory Testing by [Materials Analytical Services, LLC](#) - ISO/IEC 17025:2017
3rd Party Product Certification by [MAS Certified Green®](#) - ISO/IEC 17065:2012

Page 2 Of 2

*outside of A2LA accreditation scope

3945 Lakefield Ct. · Suwanee, Ga. · 770-866-3206 · <http://www.mascertifiedgreen.com/>